@ SILCOTUB SA it

MILL TEST CERTIFICATE g
ACCORDING TO EN 10204A3.4.8
~No. PAGE
_ ORDER NO. PO 188330 ﬂ 3 10F3
SAECIFICATION WATERIAL [WAGGON NO. :
SWAP BODY NO.:
ASTM A SOB0S; ASTM A SUSIN ORADE B CK NO. :
HEAT WMBER OF NUVBER OF LENGTH WEIGHS ) Tal RNBER OF TTEM Lov
NUMBER PIECES. _PECES IN METERY [NETRICTON| BUNDLESS
1 4" SCH 40 (114.30 x 6,02 mmn } 99935 38 3
33744 152
298528 57
22348 38
2377 kL
04342 8
DESCAFTION |
403.414 TM. SEAMLESS P|PE A-53GR B SRL. OUTSIDE VARNISHED WITH BLACK LAGUER
(DUFERCO REF.NO 188334)
PRODUCY AHALYSES
—CHERTCAL CORPOSITION S STRERTESTE
No. HEAT faempls oy ¢ n = » s or NI o cs v Flttsning Banding Flaring Harénps :_s“"!_n xgi_ﬂ- VE
1 | 999386 w157 0.143 0.7244 0218 0.011 0.01% 0.098 0.124 0.027 0.288 0.001 GODD - - - 2210 -
99035 38158 0.145 0.738 0318 02.011 0.D1$ 0.008 0.124 0.028 0.288 0.001
2| 33144 39165 0.198 0.582 0.222 0.013 0.009 0.137 0.134 0.011 0.183 9.002 GOOD - - - 2219 -
33744 39158 0.198 0.580 0224 0.013 0.009 0.138 0.134 0.011 0.19% 9.002
3 90528 39165 0.182 0.300 0.342 0.023 0.017 0.150 0.130 0.025 0.247 0.002 GOOD - - - 2210 -
99526 39168 0.183 0.495 0.313 0.023 0.018 0.149 0.131 0.023 0.247 0,002
4| 22348 39167 0.088 0.479 0.290 0,022 0.019 0.152 0.09S 0.023 0.247 001 GOOD - - - 2210 -
22348 39168 0.09% 0.483 0.289 0.022 0.619 0.152 0.095 0.023 0.248 0.001
S| 22377 I9158 0.105 0.487 0.293 0.022 0.019 0.130 0.095 0.02% 0.249 0.002 GO0D - - - 2210 -
22377 39150 0.108 0.492 0.292 0.022 0.019 0,151 0.094 0,023 0.251 0.002
6| 04342 39181 0.143 0.590 0,269 0.008 0.005 0.087 0.100 0.024 0.179 0.001 GOOD - - - 2210 -
04242 39182 0,148 0.505 0,289 0.008 0.005 0.087 0101 0.024 0.179 0.001
MECHANICAL FROPERTIES
TEST SPECIMEN TENSION TRACTION CHARPY Y-NOTCH TEMP. SHEAR
Tensie Strngit Yiold Stranghtt Elongstion
o, HEAT Sampls no. Dinnasions Bectlon Langtn Roquired Remit uired Reauli Reguived | Result | - hd %
Ingh x ineh Ined® nch Hin. Max. PaL An. Mac P3l Min. * 1 2 ? hvomge
1 99935 39157 0.98 x0.23 0.22 200 80000 71609 33000 47006 2300 .60
2] 33744 M55 0,98 x 0.24 0.23 2.00 $0000 71498 35000 48277 2300 | 30.7¢
3 99628 39165 0.99 x 0.22 D22 2,00 $0000 8187 35000 44702 23.00 35.30
4| 22348 AN6T 0.99 x 0.22 0.22 200 80000 86087 35000 45221 23.00 38.80
S| 22377 39158 0.98 x 0.22 0.22 200 80000 83764 33000 44604 23.00 41.00
6 | 04342 3181 098 x 0.23 0.23 2.00 80000 88346 35000 53880 23.00 33.30
| CERTIFY THAT THE WA FSSUAL REREIY THAT LTI o
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